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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409F

LTE Band 48C / 20MHz+5MHz

QPSK

Lowest Channel / 1IRB99 and 1RBO

[ Spectrum =
Ref Level 0.00 d&m  Offset 17.20 d& Mode Autc Sweep Ref Level 0.00 dém  Offset 17.20 d& Mode Autc Sweep
SCL Count 100/100 SCL Count 100/100
(@1 fvgPwr (@7 cvgpwr
Limit Gheck Limit Gheck PaS
_10 ddpe—$PURIOUS | INE_ABS 10 4dhe _BPURIOUS LINE_ABS pAES
20 -20 dém
30 d - .30d
LINE_ABS, 5_LINE_
- N S - re - el
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 WAz 1.00D GHz 1,000 MHz 72053723 MHZ -52,28 dBm 12,28 dB, Range Love Range Up | RBW | Frequency | powerabs |  avimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.43639 GHz -52,59 dém -12.99 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.27180 GHz -53.38 dem -13.38 de
2,000 GHz 2.500 GHz 1,000 MHZ 3.26199 GHz -£0,20 dém -10.20 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.56165 GHz -50,56 dBm -10.56 dB
3,640 GHz 3.720 GHz 1,000 MHz 3.64539 GHz -52,66 dBm 27,66 dB 22,000 GHz 30.000 GHz 1,000 MHz 28.70383 GHz -50,B1 dBm -10.61 e
3.720 GHz 7.000 GHzZ 1.000 MHz 6.97353 GHzZ -50.33 dBm -10.33 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.98625 GHz -48.57 dBm -8.57 dB
L i J G v \ i J -
= Spectram (=
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgPwr (@7 cvgrwr
Limit Gheck Limit Gheck PAES
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
20 d -30 di
_LINE_ABS_
—1] . ] PN x ——
70 70
a0 d -60 di
a0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 720.53723 MHz -55.32 dbm BEEE 7.000 GHz 14.000 GHz 1,000 MHz 13.29180 GHz -53.30 cém -13.30de
1.000 GHz 2.000 GHz 1,000 MHZ 2.95176 GHz -54,64 dBm 14,64 dB 14.000 GHz 22.000 GHz 1,000 MHZ 16.38610 GHz -50,B8 dBm -10.68 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.32433 GHz -49,44 dBm 9,44 dbs 22,000 GHz 30.000 GHz 1,000 MHz 28.99575 GHz -50,B1 dBm
3,720 GHz 7.000 GHz 1.000 MHZ 6.94729 GHz -50,32 dBm 10,32 dB 30.000 GHz 38.000 GHz 1.000 MHZ 37.99225 GHz -48,60 dBm
L JL J L JL J

o o
(¥ (¥
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 AvgPwr (@1 fvgrwr
Limit gheck Limit Gheck FARS
_10 ddpe—$PURIOUS LINE ABS PAES 10 ddne _EPURIOUS LINE ABS PASS
-20 -20 dém
“and : -30 di
UE_LINE_fES, 5_LINE_
3 M = Yo {—
ez
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 0B4.73013 MHz -55.76 dBim -15.76 dB, Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.43839 GHz -53,68 dBm -13.68 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.28780 GHz -53.32 dbm -13.32 de
2,000 GHz 2.530 GHz 1,000 MHZ 3.39684 GHz -£0,09 dBm 10,09 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.55265 GHz -50,73 dBm -10.73 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.60716 GHz 51,73 dbm 26,73 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.99325 GHz -50,69 dBm -10.69 dB
3,750 GHz 7.000 GHz 1.000 MHZ 6.90646 GHz -49 BS dBm -9.85 df 30.000 GHz 38.000 GHz 1.000 MHZ 37.98125 GHz -48,52 dBm -8.52 dB
L i J G v \ i J -
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Report No. : FG1D2409F

LTE Band 48C / 20MHz+10MHz

QPSK

Lowest Channel / 1IRB0O and 1RB49

L JL

[ Spectrum =
Ref Level 0.00 d&m  Offset 17.20 d& Mode Autc Sweep Ref Level 0.00 dém  Offset 17.20 d& Mode Autc Sweep
SCL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PaS
_10 ddpE_$PURIOUS | INE ABS 10 4ipg _BPURIOUS LINE_aBS pAES
20 -20 dém
and 20 di
LINE_ABS, 5_LINE_
o Al ~ e
-60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz DE7.15392 MHz -55.83 dBim -15.83 dB, Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.43839 GHz -53.76 dém -13.76 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.94575 GHz -53.45 dBm —15.45dp
2,000 GHz 2.500 GHz 1,000 MHZ 3.49625 GHz -3 .88 dBm -13.88 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.55165 GHz -0,61 dBm -10.61 d8
3,640 GHz 3.720 GHz 1,000 MHz 3.69351 GHz -53,59 dbm 28,99 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.98525 GHz -50,74 dBm -10.74 dB
3.720 GHz 7.000 GHzZ 1.000 MHz 6.90794 GHzZ -50.06 dBrm -10.06 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.99575 GHz -48.47 dBm -8.47 dB
L i J G v \ i J -
= Spectram (=
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
@1 AvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PAES
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
20 d -30 di
_LINE_ABS_
e = x
o - e
70 70
a0 d -60 di
o0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 5544328 MHZ -55.B5 dbm -15.85 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.28130 GHz -53.39 dém -13.39 de
1.000 GHz 2.000 GHz 1,000 MHZ 2.43689 GHZ -53,74 dBm -13.74 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.54165 GHz -50,72 dem -10.72 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.37095 GHz -53,85 dBm -13.85 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.99525 GHz -50,69 dBm
3,720 GHz 7.000 GHz 1.000 MHZ 6.90325 GHz -50,34 dBm 10,34 dB 30.000 GHz 38.000 GHz 1.000 MHZ 37.97625 GHz -48,31 dBm
L JL J

Highest Channel / 1IRB0O and 1RB49

&

Spectrum

Ref Level 0.00 dgm

Offset 17.20 d&

Mode Auto Sweep

offset 17.20 d8

Ref Level 0.00 dam
SGL Count 100/100

Mode Auto Sweep

SGL Count 1007100
(@1 AvgPwr (@1 fvgrwr
Limit gheck Limit Gheck FARS
_10 ddpe—$PURIOUS LINE ABS PAES 10 ddne _EPURIOUS LINE ABS PASS
-20 -20 dém
-a0d ) 30 di
S_LINE_fBS, 5_LINE_
R WS S— . PR S S v
60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 06D, 70265 MHZ -54.87 dBim -14.87 dB, Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41090 GHz -45,58 dBm -5.58 db 7.000 GHz 14.000 GHz 1,000 MHz 13.93525 GHz -52.50 cém -12.50 e
2,000 GHz 2.530 GHz 1,000 MHZ 3.35797 GHz -53,14 dBm 13,14 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.54065 GHz -49,97 dBm -9.97 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.53779 GHz -53.12 dém 28,12 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.99425 GHz -50,06 dBm -10.06 dB
3.750 GHz 7.000 GHzZ 1.000 MHz 6.94081 GHz -49.47 dBm -9.47 di 30.000 GHz 38.000 GHz 1,000 MHzZ 37.44628 GHz -47.72 dim -7.72 dB
L i J G v \ i J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409F

LTE Band 48C / 20MHz+10MHz

QPSK

Lowest Channel / 1IRB99 and 1RBO

[ Spectrum =
Ref Level 0.00 d&m  Offset 17.20 d& Mode Autc Sweep Ref Level 0.00 dém  Offset 17.20 d& Mode Autc Sweep
SCL Count 100/100 SGL Count 100/100
(@1 fvgPwr (@7 cvgpwr
Limit Gheck Limit Gheck PaS
_10 ddpE_$PURIOUS | INE ABS 10 4dhe _BPURIOUS LINE_ABS pAES
20 -20 dém
and 20 di
LINE_ABS, 5_LINE_
. I — — WY P vy ”~ el
60 d
Tod
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz B7Z.75112 MHz -55.87 dBim -15.87 dB, Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.43789 GHz -53,53 dbm -13.53 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.28280 GHz 53,33 cem -13.33de
2,000 GHz 2.500 GHz 1,000 MHZ 3.49975 GHz -50,55 dBm -10.55 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.54565 GHz -50,42 dBm -10.42 dB
3,640 GHz 3.720 GHz 1,000 MHz 3.64420 GHz -51.33 dbm 26,33 dB 22,000 GHz 30.000 GHz 1,000 MHz 29,99925 GHz -50,43 dBm -10.43 de
3.720 GHz 7.000 GHzZ 1.000 MHz 6.94682 GHzZ -50.31 dBm -10.31 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.99525 GHz -48.47 dBm -8.47 dB
L i J G v \ i J -
= Spectram (=
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgPwr (@7 cvgrwr
Limit Gheck Limit Gheck PAES
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
a0 d -30 di
_LINE_ABS_
——— = — b A
-, _.,_,M-L-i e
70 70
80 d -60 di
o0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 55257101 MHz 55,75 dem -15.75 dB 7.000 GHz 14.000 GHz 1,000 MHz 7.25923 GHz 52,75 dem -12.75 de
1.000 GHz 2.000 GHz 1,000 MHZ 2.97176 GHz -54,54 dBm 14,54 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.54515 GHz -50,79 dem -10.79 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.32195 GHz -50,22 dBm -10.22 dB 22,000 GHz 30.000 GHz 1,000 MHz 28.99375 GHz -50,84 dBm
3,720 GHz 7.000 GHz 1.000 MHZ 6.93136 GHz -50,27 dBm 10.27 dB 30.000 GHz 38.000 GHz 1.000 MHZ 37.97875 GHz -48.46 dBm
L JL J L JL J
- Spectrum
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 AvgPwr (@1 fvgrwr
Limit gheck Limit Gheck PARS
_10 ddpe—$PURIOUS LINE ABS PAES 10 ddne _EPURIOUS LINE ABS PASS
-20 -20 dém
-a0d 3 30 di
S_LINE_fBS, 5_LINE_
S s ™ r e
60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 WAz 1.00D GHz 1,000 MHz 03625437 MHZ -54.81 dBm -14.01 dB Range Love Range Up RBW | Frequency | powerabs |  avimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41140 GHz -52,62 dBm -12.82 dB 7.000 GHz 14.000 GHz 1,000 MHz 12.64335 GHz -52.50 cém -12.50 e
2,000 GHz 2.530 GHz 1,000 MHZ 3.38234 GHz -£0,09 dém 10,09 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.53015 GHz -49,89 dBm -9.89 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.60972 GHz -51,35 dBm 26,35 dB 22,000 GHz 30.000 GHz 1,000 MHz 28.97675 GHz -49,75 dém -9.75 dB
3.750 GHz 7.000 GHzZ 1.000 MHz 6.92921 GHz -49.28 dBm -9.28 di 30.000 GHz 38.000 GHz 1.000 MHz 37.44728 GHz -47 46 dBm -7.46 df
L i J G v \ i J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409F

LTE Band 48C / 20MHz+15MHz

QPSK

Lowest Channel / 1IRBO and 1RB74

=)

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.20 d2

Mode Auto Sweep

Spectrum

Ref Level 0.00 dm  Offset 17.20 d&

SGL Count_100,/100

Mode Auto Sweep

(@1 fvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PaS
_10 ddpE_$PURIOUS | INE ABS 10 4dhe _BPURIOUS LINE_ABS pAES
20 -20 dém
and 20 di
LINE_ABS, e
— - BEPE R— — o= P STy ~ ‘
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Range Low |  Range Up RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 040.E2759 MHz -54 88 dBim -14.88 dB, Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41140 GHz -51.02 dBm -0z de 7.000 GHz 14.000 GHz 1,000 MHz 13.94425 GHz -52.20 dém -12.20de
2.000 GHz 3.500 GH2 1.000 MHz 3.31843 GHz -53.20 dBm -13.20 dB 14.000 GHz 22.000 GHz 1.000 MHz 15.56015 GH2 -49.87 dBm -9.87 dB
3,640 GHz 3.720 GHz 1,000 MHz 3.71293 GHz -53,42 dBm 28,42 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.99825 GHz -49,62 dBm -9.82 dB
3.720 GHz 7.000 GHzZ 1.000 MHz 6.94355 GHzZ -49.50 dBrm -9.50 di 30.000 GHz 38.000 GHz 1.000 MHz 37.98475 GHz -47.45 dBm -7.45 dB
L i J G v \ i J -

Middle Channel /

1RBO and 1RB74

&

Ref Level 0.00 dgm
SEGL Count 100/100

Offset 17.20 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr [@1 AvgPwr
Limit fheck Limit Gheck PAES
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
20 d -30 di
_LINE_ABS_
e o e
B0
70 70
a0 d -60 di
o0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Powerabs | ALimit | Range Low Range Up RBW 1 Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 909,55270 MHz 54,55 dem 14,95 dB 7.000 GHz 14.000 GHz 1,000 MHz 12.63185 GHz -52.52 dbm -12.52 B
1.000 GHz 2.000 GHz 1,000 MHZ 2.41090 GHZ -£1,43 dBm 11,43 dB 14.000 GHz 22.000 GHz 1,000 MHZ 15.55815 GHz -49,96 dBm -9.95 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.38260 GHz -52,59 dbm -12.99 dB 22,000 GHz 30.000 GHz 1,000 MHz 28.597875 GHz -49 64 dBm
3.720 GHz 7.000 GHzZ 1.000 MHz 6.93745 GHzZ -49.32 dBm -9.32 di 30.000 GHz 38.000 GHz 1.000 MHz 37.99125 GHz -47.66 dBm
L JL J L JL J

Highest Channel / 1RB0O and 1RB74

&

Ref Level 0.00 dgm
SEGL Count 100/100

Offset 17.20 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr (@1 fvgrwr
Limit qheck Limit gheck PARS
_10 ddpe—$PURIOUS LINE ABS paEs 10 ddne _EPURIOUS LINE ABS PAES
-20 -20 dem
30 d T a0d
S_LINE_ABS, 5_LINE_
P oy e Ty
70 df
-70
a0 d
.80 d
90 d
-00
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 62004 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.00D GHz2 1.000 MHz 714.23538 MHz -54.78 dBm -14.78 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2,41290 GHz -51,25 dBm -11.25de 7.000 GHz 14.000 GHz 1,000 MHz 13.96625 GHz -52,53 dBm -12.53dB
2.000 GHz 3.530 GH2 1.000 MHZ 3.36724 GHz -53.00 dBm -13.00 d& 14.000 GHz 22.000 GH2 1.000 MHZ 15.53315 GHz -49.93 dBm -9.93 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.54395 GHz -53.01 dBm 23,01 dB 22,000 GHz 30.000 GHz 1,000 MHz 29,99575 GHz -49,80 dBm -9.60 dB
3,750 GHz 7.000 GHz 1,000 MHz 6.94360 GHz -49,44 dBim -9.44 b 30,000 GHz 38.000 GHz 1,000 MHz 37.45778 GHz -47.53 dBm -7.53 db
{ ) J I e \ i J -
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Report No. : FG1D2409F

LTE Band 48C / 20MHz+15MHz

QPSK

Lowest Channel / 1IRB99 and 1RBO

=)

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.20 d2

Mode Auto Sweep

Spectrum

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.20 d&

Mode Auto Sweep

@1 AvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PaS
_10 ddpE_$PURIOUS | INE ABS 10 4dhe _BPURIOUS LINE_ABS pAES
20 -20 dém
and 20 di
LINE_ABS, 5_LINE_
e Ty T
-60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 000.06247 MHz -54.86 dBim -14.86 dB Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41390 GHz -50,42 dBm 1042 dB 7.000 GHz 14.000 GHz 1,000 MHz 12.64285 GHz 52,52 dbm -12.52dp
2,000 GHz 2.500 GHz 1,000 MHZ 3.26199 GHz -£0,52 dBm -10.52 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.53115 GHz -49 B2 dBm -9.83 dB
3,640 GHz 3.720 GHz 1,000 MHz 3.64500 GHz -52,64 dBm 27,64 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.98575 GHz -49,55 dBm -9.95 db
3.720 GHz 7.000 GHzZ 1.000 MHz 6.93605 GHzZ -49.28 dBm -9.28 di 30.000 GHz 38.000 GHz 1.000 MHz 37.41479 GHz -47.68 dBm -7.68 dB
L i J G v \ i J -
- Spectrum
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
@1 AvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PaS
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
20 d -30 di
_LINE_ABS_ 5_LINE_ABS_
]
T I - p— R ety )
70 70
a0 d -60 di
o0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz S66.30935 MHZ -55.02 dBm -15.02 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.28480 GHz 52,43 dbm -12.43de
1.000 GHz 2.000 GHz 1,000 MHZ 2.41090 GHz -£1,22 dém -11,.22 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.56265 GHz -49,78 dBm -9.78 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.31956 GHz -48.67 dBm -8.67 db 22,000 GHz 30.000 GHz 1,000 MHz 29.98875 GHz -49,74 dBm
3.720 GHz 7.000 GHzZ 1.000 MHz 6.92902 GHz -49.31 dBm -9.31 d& 30.000 GHz 38.000 GHz 1.000 MHz 37.97925 GHz -47.56 dBm
L JL J L JL J
X: &
- Spectrum
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 AvgPwr (@1 fvgrwr
Limit gheck Limit Gheck PARS
_10 ddpe—$PURIOUS LINE ABS PAES 10 ddne _EPURIOUS LINE ABS PASS
-20 -20 dém
-0 d : -30 di
UE_LINE_fES, 5_LINE_
T I -
w04
60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz B35.00055 MHz -54.79 dBim -14.79 dB, Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41140 GHz -50,44 dBm 10,44 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.97925 GHz 52,53 dem -12.53 de
2,000 GHz 2.530 GHz 1,000 MHZ 3.37704 GHz -50,02 dBm 10,03 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 16.39710 GHz -49,03 dBm -9.93 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.60293 GHz -51.26 dém 26,26 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.57825 GHz -49,71 dém -9.71dB
3.750 GHz 7.000 GHzZ 1.000 MHz 5.92464 GHz -49.43 dBm -9.43 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.99425 GHz -47.52 dBm -7.52 dB
L i J G v \ i J -
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LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

=)

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.20 d2

Mode Auto Sweep

Offset 17.20 d&

Ref Level 0.00 dém
SGL Count_100,/100

Mode Auto Sweep

@1 AvgPwr
Limit Gheck Limit Gheck PaS
_10 ddpE_$PURIOUS | INE ABS 10 4dhe _BPURIOUS LINE_ABS pAES
20 -20 dém
and 20 di
LINE_ABS, 5_LINE_
S S
60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz £41.10195 MHz -54.84 dBim -14.84 dB Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41140 GHz -50,75 dBm -10.75 dB 7.000 GHz 14.000 GHz 1,000 MHz 11.33594 GHz 52,47 dBm -12.47 de
2,000 GHz 2.500 GHz 1,000 MHZ 3.21653 GHz -£3,00 dém 13,09 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.53415 GHz -49,02 dBm -9.92 dB
3,640 GHz 3.720 GHz 1,000 MHz 3.71061 GHz -53,35 dbm -28.35 dB 22,000 GHz 30.000 GHz 1,000 MHz 29,99475 GHz -49,62 dBm -9.82 dB
3.720 GHz 7.000 GHzZ 1.000 MHz 6.95619 GHzZ -49.33 dBm -9.33 di 30.000 GHz 38.000 GHz 1.000 MHz 37.97425 GHz -47.57 dBm -7.57 d@
L i J G v \ i J -

MiddleChannel / 1IRB0O and 1RB99

Spectrum

&

Ref Level 0.00 dgm
SEGL Count 100/100

Offset 17.20 d&

Mode Auto Sweep

Ref Level 0.00 d8m  Offset 17.20 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PAES
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
20 d -30 di
_LINE_ABS_ 5_LINE_ABS_
[] J— -, e e -
o0 d -60 di
70 70
a0 d -60 di
o0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz BED.23268 MHZ 54,54 dBm —1454 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.93475 GHz -52.50 cém -12.50 e
1.000 GHz 2.000 GHz 1,000 MHZ 2.41140 GHZ -52,18 dém 12,18 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.55365 GHz -49,90 dem -9.90 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.51345 GHz -52.97 dBm -12,97 dB 22,000 GHz 30.000 GHz 1,000 MHz 29.98925 GHz -49,B1 dBm
3.720 GHz 7.000 GHzZ 1.000 MHz 6.92574 GHzZ -49.25 dBm -9.25 di 30.000 GHz 38.000 GHz 1.000 MHz 37.99175 GHz -47.49 dBrm
L JL J L JL J

Highest Channel / 1IRB0O and 1RB99

&

Spectrum

Ref Level 0.00 dgm

Offset 17.20 d&

Mode Auto Sweep

offset 17.20 d8

Ref Level 0.00 dam
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100
(@1 AvgPwr (@1 fvgrwr
Limit qheck Limit gheck PARS
_10 ddpe—$PURIOUS LINE ABS paEs 10 ddne _EPURIOUS LINE ABS PAES
-20 -20 dem
“and ; a0 d
S_LINE_ABS, 5_LINE_
N Toreen, — A= T
60 d
70 df
-70
a0 d
.80 d
90 d
-00
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 62004 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.00D GHz2 1.000 MHz 0B5. 69965 MHZ -54.93 dBm -14.93 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2,41140 GHz -52,33 dBm -1233de 7.000 GHz 14.000 GHz 1,000 MHz 13.29630 GHz -52,50 dBm -12.50 dB
2.000 GHz 3.530 GH2 1.000 MHZ 3.40379 GHz -53.12 dBm -13.12 dB 14.000 GHz 22.000 GH2 1.000 MHZ 15.53315 GHz -49.77 dBm -9.77 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.54970 GHz -52,94 dBém 27,94 dB 22,000 GHz 30.000 GHz 1,000 MHz 29,99925 GHz -49,93 dBm -9.93 b
3,750 GHz 7.000 GHz 1,000 MHz 6.97470 GHz -49,34 dBim -9.34 db 30,000 GHz 38.000 GHz 1,000 MHz 37,48228 GHz -47 44 dBim -7.44 db
{ ) J I e \ i J -
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LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB99 and 1RBO

=)

Ref Level 0.00 d;

m  Offset 17.20 d2 Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.20 d&

Mode Auto Sweep

(@1 fvgPwr (@7 cvgpwr
Limit Gheck Limit Gheck PaS
_10 ddpE_$PURIOUS | INE ABS 10 4dhe _BPURIOUS LINE_ABS pAES
20 -20 dém
and 20 di
LINE_ABS, 5_LINE_
S R L T w—————— o
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 0B5.33083 MHZ -54.69 dBim -14.69 dB Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41340 GHz -52,09 dém -12.09 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.27880 GHz 52,31 dém -12.31de
2,000 GHz 2.500 GHz 1,000 MHZ 3.26199 GHz -£0,36 dBm -10.36 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.52315 GHz -49,95 dBm -9.95 dB
3,640 GHz 3.720 GHz 1,000 MHz 3.64555 GHz -52,72 dém -27.72 dB 22,000 GHz 30.000 GHz 1,000 MHz 28.69183 GHz -49,66 dBm -9.86 dB
3.720 GHz 7.000 GHzZ 1.000 MHz 6.92902 GHz -49.42 dBm -9.42 di 30.000 GHz 38.000 GHz 1.000 MHz 37.97475 GHz -47.51 dBrm -7.51 dB
L i J G v \ i J -

Middle Channel /

1RB99 and

1RBO

&

Ref Level 0.00 dgm
SEGL Count 100/100

Offset 17.20 d& Mode Auto Sweep

Spectrum

Ref Level 0.00 dam
SGL Count 100/100

offset 17.20 d8

Mode Auto Sweep

@1 AvgPwr [@1 AvgPwr
Limit Gheck Limit Gheck PaS
10 ddge _$PURIOUS LINE_ABS 10 4ipg _BPURIOUS LINE_aBS pAES
-20 dBm -20 dém
20 d -30 di
_LINE_ABS_ 5_LINE_ABS_
. . - prsrined
[ Lo =¥
B0 o
70 70
a0 d -60 di
a0 -0
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 6200+ pts Stop 38.0 GHz
'spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz BS2.62619 MHZ 54,50 cBm ~14.80 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.95675 GHz 52,53 dem -12.53 de
1.000 GHz 2.000 GHz 1,000 MHZ 2.41340 GHZ -52,02 dém -12,03 dB. 14.000 GHz 22.000 GHz 1,000 MHZ 15.25317 GHz -49,89 dBm -9.89 dB
3,000 GHz 3.530 GHz 1,000 MHz 3.31891 GHz -48 68 dBm .68 db 22,000 GHz 30.000 GHz 1,000 MHz 29.597475 GHz -49,76 dem
3.720 GHz 7.000 GHzZ 1.000 MHz 6.91965 GHzZ -49.17 dBrm -9.17 d& 30.000 GHz 38.000 GHz 1.000 MHz 37.99325 GHz -47.50 dBrm
L JL J L JL J
- Spectrum
Ref Level 0.00 d8m  Offset 17.20 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 17.20 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 AvgPwr [@1 cvapwr
Limit gheck Limit Gheck PARS
_10 ddpe—$PURIOUS LINE ABS PAES 10 &g _EPURIOUS LINE ABS PASS
-20 -20 dém
-a0d 3 30 di
S_LINE_fBS, e
S, i e —
60 di
70 d
70
-e0d
-0 di
-0 d
-0
Start 30.0 MHz 16005 pts Stop 7.0 GHz
Spurious Emissions Start 7.0 GHz 6200+ pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | PoweraAbs | ALimit | Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 669.63768 MHZ -54.71 dBim Range Low Range Up | RBW | Freguency | powerabs | ALimit |
1,000 GHz 3.000 GHz 1,000 MHz 2.41450 GHz -52,63 dBm 7.000 GHz 14.000 GHz 1,000 MHz 13.27180 GHz 52,57 dem -12.57
2.000 GHz 3.530 GH2 1.000 MHz 3.37201 GHz -49.97 dBm 14.000 GHz 22.000 GHz 1.000 MHz 15.53515 GH2 -49.90 dBrm -9.90 dB
3,530 GHz 3.610 GHz 1,000 MHz 3.59533 GHz -51.85 dém 22,000 GHz 30.000 GHz 1,000 MHz 29,98375 GHz -49,51 dém -9.91dB
3.750 GHz 7.000 GHzZ 1.000 MHz 6.98259 GHzZ -49.29 dBm 30.000 GHz 38.000 GHz 1.000 MHz 37.98725 GHz -47.66 dBm -7.66 dB
L ] J Ll \ JU J -
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Appendix B. Test Results of Radiated Test

LTE Band 48
LTE Band 48 / 20MHz / QPSK
Channel [Freaueney|  ERP | Umic | Margin | i | poyer | loss | can - |oSEater
@Bm) | (dBm) (dB) (dBi)
7101 -51.60 -40 -11.60 -49.73 -61.31 1.84 11.55 H
10651 -53.04 -40 -13.04 -55.64 -61.51 2.23 10.71 H
14202 -48.98 -40 -8.98 -57.71 -58.61 2.65 12.28 H
21303 -62.84 -40 -22.84 -77.21 -77.68 3.32 18.16 H
24854 -52.26 -40 -12.26 -70.54 -67.03 3.71 18.49 H
28404 -55.96 -40 -15.96 -76.47 -71.43 3.99 19.46 H
;
Lowest
7101 -50.61 -40 -10.61 -48.98 -60.32 1.84 11.55 \%
10651 -53.77 -40 -13.77 -55.95 -62.24 2.23 10.71 \%
14202 -49.17 -40 -9.17 -57.76 -58.80 2.65 12.28 \%
21303 -63.59 -40 -23.59 -77.65 -78.43 3.32 18.16 \%
24854 -52.97 -40 -12.97 -70.93 -67.74 3.71 18.49 \%
28404 -56.23 -40 -16.23 -76.32 -71.70 3.99 19.46 \%
\%
7241 -52.77 -40 -12.77 -51.26 -62.23 1.86 11.32 H
10861 -51.46 -40 -11.46 -54.48 -59.83 2.21 10.58 H
14482 -48.67 -40 -8.67 -57.66 -58.16 2.62 12.11 H
18099 -59.24 -40 -19.24 -70.74 -73.61 3.23 17.60 H
21723 -61.06 -40 -21.06 -76.25 -76.25 3.43 18.62 H
25348 -52.40 -40 -12.40 -70.72 -67.43 3.78 18.82 H
Middle H
7241 -52.82 -40 -12.82 -51.65 -62.28 1.86 11.32 \%
10861 -50.68 -40 -10.68 -53.48 -59.05 2.21 10.58 \%
14482 -48.07 -40 -8.07 -57.53 -57.56 2.62 12.11 \%
18099 -58.10 -40 -18.10 -69.3 -72.47 3.23 17.60 \%
21723 -61.41 -40 -21.41 -76.26 -76.60 3.43 18.62 \%
25348 -51.14 -40 -11.14 -69.18 -66.17 3.78 18.82 \%
TEL : 886-3-327-3456 Page Number : BlofB4
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7381 -51.54 -40 -11.54 -50.37 -61.00 1.93 11.39 H

11071 -48.88 -40 -8.88 -52.37 -57.24 2.23 10.59 H

14762 -48.71 -40 -8.71 -57.8 -58.80 2.59 12.68 H

18452 -61.46 -40 -21.46 -73.3 -75.82 3.24 17.60 H

22143 -58.31 -40 -18.31 -73.95 -73.66 3.52 18.87 H

25834 -52.72 -40 -12.72 -71.45 -67.89 3.90 19.07 H

H

Highest

7381 -49.98 -40 -9.98 -48.94 -59.44 1.93 11.39 \%

11071 -47.94 -40 -7.94 -51.37 -56.30 2.23 10.59 \%

14762 -47.76 -40 -7.76 -57.88 -57.85 2.59 12.68 \%

18452 -60.83 -40 -20.83 -72.44 -75.19 3.24 17.60 \%

22143 -58.23 -40 -18.23 -73.48 -73.58 3.52 18.87 \%

25834 -53.79 -40 -13.79 -72.22 -68.96 3.90 19.07 \%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 48C

LTE Band 48 / 20+20MHz / QPSK

Channel [Freaueney|  ERP | Umic | Margin | i | poyer | loss | can - |oSEater
@Bm) | (dBm) (dB) (dBi)
7138 -56.22 -40 -16.22 -54.44 -65.84 1.84 11.46 H
10707 -53.86 -40 -13.86 -56.57 -62.31 2.23 10.68 H
14276 -49.06 -40 -9.06 -57.87 -58.65 2.64 12.23 H
21413 -62.51 -40 -22.51 -77.19 -77.46 3.35 18.30 H
24982 -59.20 -40 -19.20 -77.48 -73.91 3.70 18.41 H
28556 -55.84 -40 -15.84 -76.46 -71.24 3.99 19.39 H
;
Lowest
7139 -55.57 -40 -15.57 -54.09 -65.18 1.84 11.45 \%
10707 -53.83 -40 -13.83 -56.18 -62.28 2.23 10.68 \%
14276 -48.93 -40 -8.93 -57.76 -58.52 2.64 12.23 \%
21413 -62.31 -40 -22.31 -77.01 -77.26 3.35 18.30 \%
24982 -59.53 -40 -19.53 -77.81 -74.24 3.70 18.41 \%
28556 -56.06 -40 -16.06 -76.68 -71.46 3.99 19.39 \%
\%
7248 -57.16 -40 -17.16 -55.67 -66.62 1.86 11.32 H
10872 -52.51 -40 -12.51 -55.55 -60.87 2.21 10.58 H
14496 -49.03 -40 -9.03 -58.04 -58.51 2.62 12.10 H
18122 -60.70 -40 -20.70 -72.22 -75.07 3.23 17.60 H
21744 -62.31 -40 -22.31 -77.51 -77.52 3.44 18.64 H
25368 -58.97 -40 -18.97 -77.3 -74.02 3.79 18.84 H
;
Middle
7248 -55.56 -40 -15.56 -54.39 -65.02 1.86 11.32 \%
10872 -52.72 -40 -12.72 -55.55 -61.08 2.21 10.58 \%
14496 -48.15 -40 -8.15 -57.66 -57.63 2.62 12.10 \%
18122 -60.93 -40 -20.93 -72.16 -75.30 3.23 17.60 \%
21744 -62.66 -40 -22.66 -77.52 -77.87 3.44 18.64 \%
25368 -58.91 -40 -18.91 -76.96 -73.96 3.79 18.84 \%
\%
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7358 -54.57 -40 -14.57 -53.35 -64.03 1.92 11.38 H

11037 -52.67 -40 -12.67 -56.07 -61.00 2.21 10.54 H

14716 -48.85 -40 -8.85 -57.93 -58.83 2.59 12.58 H

18395 -62.96 -40 -22.96 -74.75 -77.32 3.24 17.60 H

22074 -62.72 -40 -22.72 -78.27 -78.09 3.51 18.89 H

25747 -58.78 -40 -18.78 -77.41 -73.95 3.88 19.05 H

H

Highest

7358 -54.33 -40 -14.33 -53.27 -63.79 1.92 11.38 \%

11037 -52.60 -40 -12.60 -55.92 -60.93 2.21 10.54 \%

14716 -46.89 -40 -6.89 -56.91 -56.87 2.59 12.58 \%

18395 -62.80 -40 -22.80 -74.34 -77.16 3.24 17.60 \%

22074 -62.87 -40 -22.87 -78.04 -78.24 3.51 18.89 \%

25747 -59.08 -40 -19.08 -77.42 -74.25 3.88 19.05 \%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Appendix C. Setup Photographs

<Radiated Emission>
X Plane
LF
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SHF

—THE END———
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